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Type: mower
Specification: GK240-T/GK260-T/GKS
Version: 2018-A0

\\\iﬁge . GK240-T/GK260-T/GK290-T-001 ?{lﬁJ




Serial

Qty

No. Code No. Code Name Upit To.tail Remar
weight weight k
1 11000202001 GK240-011  |Hood welding parts 1| 280.9 | 280.90 | 240
0
11000202002 GK260-011  [Hood welding parts 1| 297.3 | 297.30 | 260
0
11000202003 GK290-011 |Hood welding parts 1] 319.1 | 319.10 290
0
11000202004 GK240-012  |Rotor weldment 1| 97.30 | 97.30 240
2 11000202005 GK260-012  |Rotor weldment 1] 103.3 | 103.30 260
0
11000202006 GK290-012  |Rotor weldment 1| 112.8 | 112.80 290
0
11000202007 GK240-013  |Roller weldment 1| 67.80 | 67.80 240
3 11000202008 GK260-013  |Roller weldment 1| 73.40 | 73.40 260
11000202009 GK290-013  |Roller weldment 1| 81.80 | 81.80 290
4 11000202010 GK240-014 | Suspension weldment 1| 52.36 | 52.36
5 11000202011 GK240-015 Upper suspension 1| 8.75 8.75
connecting pipe weldment
11000202016 GK240-016-T [Cover weldment 1| 42.47 | 42.47 240
6 11000202013 GK260-016-T [Cover weldment 1| 48.02 | 48.02 260
11000202014 GK290-016-T [Cover weldment 1| 52.73 | 52.73 290
7 11000202015 GK240-017 |Connecting the shaft tube 1| 12.49 | 12.49
welding parts
8 11012700197 GK240-101 [Bearing housing 2| 3.40 6.80
9 11010000122 [XH100.283Z.02wiangling 100HP gearbox 1| 67.20 | 67.20
10| 11012600037 GK240-110 |Rail tube 1] 12.41 | 12.41
11| 11012600006 | L.TRE220-119 |[Rail tube 1| 17.60| 17.60
12 | 11000000857 GK240-107 [Skateboard 1 1| 12.60 | 12.60
13| 11000000858 GK240-108 [Skateboard 2 1| 12.60 | 12.60
11000000859 GK240-109 [Scraper 1| 12,50 | 12.50 240
14
11000000860 GK260-109 [Scraper 1| 13.50 | 13.50 260
11000000861 GK290-109 [Scraper 1| 15.10 | 15.10 290
15| 11000000856 GK240-106 [Suspension pull plate 1| 7.70 7.70
16 | 11000000875 GK240-105-T S:;;Tmized pulley cover 1] 9.30 9.30
17 | 11011500094 GB/T 281-94 gsezf(-)aligning ball bearing 2| 1.69 3.38
18 | 11011200199 TC60*110*10 [Oil seal 3| 0.05 0.14
19 | 14000400061 GB 893.1-86 [|Hole retaining ring 110 2| 0.05 0.11
20 | 14001000014 | GB/T 812-1988 [Round nut M39x1.5 1| 0.10 0.10
21| 11011500072 uCcc207 Bearing housing 2| 2.43 4.86
22 | 11000000853 GK240-102 |Rail cover 4| 0.10 0.40
23 | 11000000854 GK240-103 [Gearbox mounting plate 1| 4.60 4.60
24 | 11011400085 GK240-111 |Large pulley 1| 12.26 | 12.26
25| 11011400086 GK240-112 |Small pulley 1| 7.98 7.98
26 | 14020000010 GB/T 93-1987 |Spring pad 16 22| 0.10 0.22
27 | 14010000060 | GB/T 5783-2000 [Hex head bolt M1635 12| 0.09 1.13
28 | 11000000862 GK240-113 [Guard 1| 1.10 1.10
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14020000008

GB/T 93-1987

Spring pad 12

0.01

0.18
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14010100067

GB/T 5783-2000

Hex head bolt M12*30

0.04

0.34




Serial

Qty

No. Code No. Code Name Upit To_tail Re
weight| weight mar
k
31 11000000274 EF175-105 ([Bushing 1 1.01 1.01
32 11012700199 GK240-114 [Connecting shaft 1 10.4 | 10.44
4
33 11011500090 GB/T 276-94 |Deep groove ball bearing 1 0.20( 0.20
6208-2RS
34 11000100876 GK240-115 [Pulley spacer 1 0.50| 0.50
35 11000100877 GK240-116 [Small pulley spacer 1 0.50| 0.50
36 14018000002 G-1/8 One eighth butter mouth 4 0.01| 0.03
37 14000200005 G-1/8 Brass one-eighth joint 1 0.01 0.01
38 14000200006 G-1/8 Brass eight-point straight joint [ 1 0.02| 0.02
39 14000200004 G1/8 Brass long hexagonal bar 1 0.01| 0.01
40 11012700198 GK240-104 |[Tensioner 1 3.60| 3.60
41 18010100052 GB/T 296-94 [Bearing 3207-2RS 1 0.10[ 0.10
3207A
42 14000400046 GB 893.1-86 |Hole retaining ring 72 1 0.02| 0.02
43 11011300076 XPB-1640 |[GATES belt 5 0.20| 1.00
44 11000000863 GK240-117 |[Tension plate 1 1.90| 1.90
45 11000000864 GK240-118 [Pad 1 0.20| 0.20
46 14040000006 GB/T 95-2002 |Flat washer 16x3 39 0.01| 0.43
47 14050100008 |GB/T 889.1-2000 [Lock nut M16 42 0.03| 1.33
48 14060100072 | GB/T 70.3-2000 mgaggn socket head screw | 1 0.09| 0.09
49 11012700200 GK240-119 |[Tightening axis 1 0.30| 0.30
50 11010300019 L.TRE220-112[Spring 125x28x4.5 1 0.14| 0.14
51 11012700201 GK240-120 |[Tensioning rod 1 0.10| 0.10
52 14010100057 |GB/T 5783-2000 [Hex head bolt M12*120 1 0.12| 0.12
11010500055 L.TRE Chain 672028 (7 knots) #Hit 0.13| 14.00 240
53 11010500055 L.TRE Chain 672028 (7 knots) #Hit 0.13( 15.20 260
11010500055 L.TRE Chain 672028 (7 knots) it 0.13( 17.03 290
11000100878 GK240-121 [Chain pin 1 0.90| 0.90 240
54 —
11000100879 GK260-121 [Chain pin 1 1.00| 1.00 260
11000100880 GK290-121 [Chain pin 1 1.10( 1.10 290
55 11012700202 GK240-122 [Nylon sleeve 4 2.10| 8.40
56 14000400053 GB 893.1-86 [Hole retaining ring 90 4 0.03| 0.12
57 14000400044 GB 893.1-86 [Hole retaining ring 68 4 0.02| 0.07
58 11011700018 GK200-111 |Upper suspension pin class Il | 4 0.69| 0.69
59 11011700019 GK200-112 [Lower suspension pinclass Il | 2 0.87| 1.74
60 11011700014 d11*45 Lock pin - color zinc 3 0.05| 0.15
61 11013100282 320*60 Magotan Logo Decal 320"60 | 1 0.00( 0.00
62 14010100108 |GB/T 5783-2000 [Hex head bolt M16*45 8 0.11| 0.88
63 14010100107 |GB/T 5783-2000 [Hex head bolt M16*40 10 0.10| 1.02
64 14010300035 |GB/T 5786-2000 |Hex head bolt M16x35x1.5 4 0.10| 0.41
65 14010100071 |GB/T 5783-2000 [Hex head bolt M12*40 4 0.05| 0.21




| 66 | 14010100065 [GB/T 5783-2000 [Hex head bolt M12*25 6 | 0.04] 023 |




Serial

N Code No. Code Name Unit Totail Remark
0. weight weight
67 14040000003 GB/T 95-2002 [Flat washer 10x2 10| 0.00 0.03
68 14050100003 | GB/T 889.1-2000 [Lock nut M10 4| 0.01 0.04
69 14010100042 GB/T 5783-2000 |Hex head bolt M10*40 4| 0.04 0.14
70 11011800013 EF175.123  |[PTO dust cover 1| o0.56 0.56
71 11010200002 BCR140.111  [Big hoe blade 20 1.20 | 28.68
72 14010100121 GB/T 5782-2000 |Hex bolt M16*90 20| 0.18 4.37
73 14000300010 GB 894.1-86  |Shaft retaining ring 20 1| o0.01 0.01
74 11012700203 GK240-123  [Tensioning axle 1| o0.50 0.50
75 18020400080 F.DM240-149 [Gear shaft pressure plate 3| 0.10 0.30
76 14060100080 GB/T 70.3-2000 mggggg sockethead screw | 1| 0.18 0.18
77 14010100171 GB/T 5783-2000 |Hex head bolt M16*30 2| 0.09 0.17
78 14030000020 GB/T 1096-1979 ?zrdi:;?ry flat key A type 2| 0.02 0.05

X

79 11011200003 BS/A21.50(G1/2) |[Combination washer 4| o0.00 0.00

80 11010900020 G1¥2 Quick change connector 4| 0.13 0.50

81 11013100294 57x25 Butter mouth English 4| o0.00 0.00
applique

82 11013100297 120x75 dKnifel shaft warning English 2| o0.00 0.00

eca

83 11013100299 120x75 Instructions read English 1| o0.00 0.00
decals

84 11013100323 120x75 Pulley cover decal 1| o0.00 0.00

85 11013100324 120x75 Safe distance decal 2| o0.00 0.00

86 11013100349 100x50 Transmission shaft English 1| o0.04 0.04
540 decals

87 11000201822 GK200-020 [Foot welding parts 1| 1.54 1.54

88 11000100030 EF175.116  [Footpin 1| 0.14 0.14

89 11011700015 d4 R pin - color zinc 1| o0.01 0.01

90 14030000000 GB/T1096.1979 ?(;dTgry flat key type A 1| o0.02 0.02

X

91 11011000140 GK240-124  |Back cover opening and 2| 3.34 6.68
closing cylinder

92 11012700208 GK240-125  |Short opening and closing 2| 0.20 0.40
cylinder shaft

93 11000100882 GK240-127 |Opening and closing cylinder | 2| (.10 0.20
shaft washer

94 11012700207 GK240-126  |Long opening and closing 2| 0.30 0.60
cylinder shaft

95 11000100881 GK240-128 |Long opening and closing 2| o0.10 0.20
cylinder shaft washer

96 11011200000 BS/A13.70(G1/4) |[Combination washer 8| 0.01 0.08

97 11010700372 GK240-129  [Cover tubing 4| 0.20 0.80

98 11010600090 G1/4 Hollow bolt 4| 0.03 0.11

99 F.2S/M165-104 [Cylinder assembly 1| 8.58 8.58

100 | 11012700209 GK240-130  [Three links 1] 1.20 1.20

101 11010600216 GK240-133  |Excessive joint 8| 0.20 1.60

102 GB/T 70.1-2000 |Hexagon socket head cap 2| 0.05 0.09

screw M10*50

103 11010700371 GK240-132  |Cover short oil pipe 2| 1.30 2.60




104 11010700370 GK240-131 Side shifting pipe 0.90 1.80
105 | 14010100038 GB/T 5783-2000 |Hex head bolt M10*20 0.02 0.05
106 JBT1000-1977 [Hexagon socket plug 0.01 0.01

M16x1.5




Serial

Qty

No. Code No. Code Name Upit To.tail Remark
weight weight

107 11000000874 GK240-134  [Cylinder guard 1 2.70 2.70

108 | 14040000004 GB/T 95-2002 |[Flat washer 12x2.5 2| 0.01 0.01

109 | 14040000002 GB/T 95-2002 |[Flat washer 8x1.6 8| 0.01 0.08

110 | 14010100016 | GB/T 5783-2000 |Hex head bolt M8*16 8| 0.01 0.10

111 11011800198 GK240-135  [Add butter tube ®6xL150 | 1 0.10 0.10




